

CHEMICAL & METALLURGICAL LABORATORY REPORT

TEST PERFORMED BY: R. Lefebvre

DATE: 9-23-81

PART NAME/MODEL: Browning BBR, Trigger Side Plate PART NUMBER:

SAMPLE SIZE: 1

REQUESTED BY: T. Scott

DEPT: R&D

REASON FOR REQUEST: Evaluation of competitive products.

HARDNESS: Rc 38-39

HEAT TREAT/COMMENTS:

SCALE:

CHEMICAL ANALYSIS/COMMENTS: 4130

Rc-38-39

4130

E310309178103CB EXPS 1

CV 2680 C .26 S .058 MN .55 MO .18 CR .98 NI .03
P .035 SI .27 V .066 CU .038 PB .0020 BK 2749
OUT OF RANGE FOR BK CV